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OUALITY ASSURANCE CERTIFICATE 0 F  COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.11 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED B E W W  WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING T 0  OUR QUALITY SYSTEM AND REOUIREMENTS CNEN IN ONE OR MORE OFTHE 

FOLLQWMG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTAW ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERW CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTION AND TESTING API 6D - PlPELlNE VALVES - CATE. PLUG, BALLAND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDMG AP1600 - STEELGATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DMENSIONS OF VALVES ANSlB16-11 - FORGED FITTMGS, SOCKET - WELDMG AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS AP1602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSLRE TESTING OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

Part No. AC041A08MAA8300000 I 
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(C"go) 4" Fig. 5202 F UT WCB, API TRDI No.8 830000 Deserlpt~on 
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WITH LOW EMISSION CONTROL (M PPM'S W . 1  (VALVULA SUMmIS-A CON CONTROL DEBAJAS 
EMSIONES F U C ~ A S  (Y) PPM'S m.) I 

PRESSURE TEST 
(PRUEBAS DE PRESION) 

HYDROSTATIC (PSII 
(HIDROSTATICA) 

PNEUMATIC (PSI) 
< (NEUMATlCnI 

2 

[ MECHANICAL TESTS (PRO?. M E m I C * S )  ' 

CERTlFlCAW POR: CERTTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

TENS YIELD ELG RED BHN . 
KPSl m1 % % 
CVN@ IST 2ND 3RD AVG 

74.82 42.34 26 48 155 

80.33 53.36 29 48 158 

100.92 68.44 25 47 271 

FACIO-21 REY "3" 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUMICA (%) 

r ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) 1ASTMI 

BODY WH26267 A S ~ A - ~ ~ ~ I W C B  
CUERPO 

BONNET WH27553 ASTMA-2161WCB 

BONETE 

WEDGE D3557 ASTM A-217/CAII 
OlSCO 

C Mn P S Si Ni V Cr Mo Cu Cb 
0.202 0.979 0.027 0.014 0.422 0.037 0.036 0.006 0.006 0.003 

Namalirated to M o m l k d o  al 930 'Temger 10 (Temole al 650 Cwled Ui air (Enüiado en aire.] 
0.212 0.973 0.034 0.022 0.448 0.011 0.038 0.009 0.020 0.006 

Normalkted to (Nomdkado a) 930 Temer to (Temole al 650 Cooled hair. (Enfriado en ak.1 
0.120 0.830 0.020 0.016 0.840 0.310 12.230 0.026 0.034 0.002 

Nonnalkdo a ( N o d k t e d  m) 970 Temple a (Tewisr tol630 En* en alre. (Cooled Ui airl 


